ITEM [PART No. DESCRIPTION QTy.

1 11266 SUSPSENSION UNIT 600KG 4/90 5X140 2 LOS 16 = 12/0:5 Z

2 | 11260 WHEEL AND TYRE, 23 X 10.5-12, 5 X 140 PCD 2 b2li~l0 = 129220

3 | 7202 SCREW M8x30 12 2,66 = 2192

4 | 6900 WASHER, M8 24 /.m0 = 3h20

5 | 7849 NUT, M8, NYLOG, S/S 12 D32 = 7L

6 9132 VERTICAL SUPPORT, WHEEL MOUNT 2 192.22 = Bl b

7 | o133 WHEEL MOUNT 1 5VG.9/ = Sos

8 | 11261 G BOLT, MI0 X 80, SS, FOR 50 X 50 RHS 4 25,78 = 103

9 | AGoo1 JACK, REAR HEIGHT ADJUSTMENT 1 2 6200 = %6220

10 | 6203 SCREW, M10x30, HEX HD. 4 S0 F k.00

11 | 5973 WASHER, M10 FLAT, S/8 16 O3t = 52

12 | 5975 NUT, M10 NYLOC, S/S 4 heo = 6 t?

13 | 8973 INSERT 50 X 50 SQUARE 2 w97 F T&
.
32887/

c‘?/?f.gf fwwg%wﬁ— A

A poz- terin bnctle B19.00

i



